8 |

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF
BUD INDUSTRIES INC. ANY REPRODUCTION IN PART OR WHOLE WITHOUT
THE WRITTEN PERMISSION OF BUD INDUSTRIES INC. IS PROHIBITED.

MATERIAL:

REAR DOOR, SIDES - 20 GA. STEEL

FRONT DOOR, DOOR SUPPORTS - 18 GA. STEEL

TOP, BOTTOM, RAIL SUPPORTS, DOOR STOPS - 16 GA. STEEL
VERTICAL RAILS - 14 GA. STEEL
PANEL MOUNTING RAILS - 12 GA. STEEL

FINISH:

FRAME ASSEMBLY, SIDES, DOORS, MALE
HINGES - #4083-P BLACK TEXTURE "BT"
PANEL MOUNTING RAILS - #1895-P SMOOTH BLACK "EBL"

PANEL MOUNTING RAILS HAVE .343 SQ. HOLES ON E.I.A. j | O
UNIVERSAL SPACING AND ARE FULLY ADJUSTED.
MOUNTING PROVISIONS/ <
EACH PANEL MOUNTING RAIL IS SHIPPED MOUNTED TO FOR OPTIONAL FAN (o
FRAME USING (4) #295 NUTS AND (4) #7346 SCREWS. i
—~— 1
SWING HANDLES AND STRIKERS SHIPPED ASSEMBLED.
750 x 1.500 SLOT (8x)— DETAL ©
MOUNTING HOLES PIERCED IN BASE FOR CASTERS.
SCALE1:2
TOP VIEW
24,000 ————== - 35.438
+ -~ +
|
4 206 ' ° ° " 4 ‘ 2.625 ] °
2% Fom : (19)(18) | m S
0 00 O dlao EMMMMMMMME aop 0 00O
i -| 0 o E ! o o R
[ 0 00 O qao EOOOOOODOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOD oo OOOOoﬁ : H D D
E E - | ] O
E E ! o O
: : 21.144
i g (20 2) 2 1 : :
: ! 2 S g :
24.313 : : w w - 18.312 .
q B < | < O O
g 8 |
- 33.938 C.I.D. B a Q . 17.812 0
; . 'z 'z o’ o o
q B o I o O O
| E S0 : : -
_'—. : : E % O 7 O ~al
0 00 O ¢aD EWWE aDPOOOO
2.750 H- | ! 2 o o o ! o ~
ﬁ- 0000 Jjao EOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOD aop 0000 EI EI
i b o o
E E : . O O
i b o o
i ; 0 L = 0 o
E E DH : I O O
21.572 j g g 84.062 o o 78.812
g 5 i | g o o
i : i ' o o
E E R o O
; B . o o
i . < t Y o o
;- \OOOO =] EOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOD aoP OO0 O IEIxJ & I:I I:I
Po g I 3 °E| < : < O O ®
} [cooodao m& aop 0000 D
I E E @ i : ;
g g é | é o o
; a 2 2 ° °
d o o o 0O u]
g B L | Ll
: 3 a g o o o
; i o o
24.313 : : o o
; B | o o
i b o o
E E N y | ] a
: : i . iE 0
0 00 O dlaD nOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOD D D
°|d 0 o | o O ®
| [oo05q/an| Bo50000000600TTTTTTTTITTETTTTTTTITTTTTTIT | o
SmulE B | m O |
=] —J
-é_o o ) ) ' 2'625 ) ) ) )
| A ?
-
SECTION A-A FRONT VIEW RIGHT SIDE VIEW
FRONT VIEW (LESS DOOR)
— =14 563|=— 14.874 —==] *
N ]
1.501
A R I olo ° ‘4%] 4.001
O (@]
o o o o ‘
17.719 = 12.000 *‘

9.561 x 9.561
SQUARE CUTOUT/

WELDNUT 3/8-16
(4x) FAR SIDE——

7

32.436 27.436

BOTTOM VIEW

1.750*‘ ’*
. [y //v
o 3.000 o=
PR T - Y
| -
Lzo.ws——l

— ©.688 (4x)

=
(e8]

g - —0 @]

o o o o

! (a1
o b ooL

SECTION B-B

(PERFORATED AREA)
(PERFORATED AREA)

d
|
|
|
|

R

(PERFORATED AREA)
(PERFORATED AREA)

REAR VIEW

DETAILD
SCALE1:2

SE

8

11 } 13

DWG. NO.

DC-8106

ISSUE

REVISIONS

N\

—

=

A

QY.

USED ON

>
21 | 1 55524  |HARDWARE KIT
20 | 4 1034-L  |SCREW #10-32 x 3/8 (LOCKING)
19 | 4 6488 FLAT WASHER #8
18 | 4 9159 SCREW #10-32 x 1/4 LG.
17 | 1 8106-STF__|STRIKER FRONT
16 | 1 8106-STR __|STRIKER REAR
15 | 1 8125-H _ |SWING HANDLE
14 | 1 | 8106-RDA |REAR DOOR ASSEMBLY
13 | 4 F-9653 _ |RUBBER FOOT
12 | 32 7346 SCREW #10-32 x 5/8 LG.
11 | 2 3435-A  |SCREW #8-32 x 3/8 LG.
10 | 4 316 SCREW #10-32 x 5/8 LG.
9 | 32 295 NUT RETAINER #10-32
8 | 2 8106-DS__|DOOR STOP
7 | 4 | 8106-PMR |PANEL MOUNTING RAIL
6 | 2 8106-S  |SIDE
5 | 1 9131 HINGE - MALE
4 | 1 9130 HINGE - MALE
3 |1 8106-DA _ |DOOR ASSEMBLY
2 | 2 TP-1232  |LIFT-OFF HINGE
1 |1 8106-FA  |FRAME ASSEMBLY
ITEM | QTY.| PARTNO. |DESCRIPTION
PARTS LIST
- 015 FRON SHEARED EDGE | 50 NOT MAWUALY ron BUD INDUSTRIES INC.
7 02 bEEN ASeBLED | APPROVAS]  DATE
UNLESS OTHERWISE SPECIFIED DAB 12'12'05
T 7S NOTED [ WNENTILATED STEEL DOOR
FINH AS NOTED APFROVED SIIZDE DWG. NO. DC-8106 REV.
DO NOT SCALE DRAWING SCAIE [CAD FIE [sEer 1 oF 1

1




